PART

LIST

/

17/04/2003 | DE FRANCHIS

REV | DATE DRAWN CHECK ENG PR. ASS C.ofC. CHANGE AUTHORITY
CUSTOMER ID EFFECTIVITY
DRAWING TITLE
AMS 02 - CRATES CARLO GAVAZZI SPACE S.p.A
.D.A. CARLO GAVAZZI
CRATE PART LIST (SCRATE) P
HIGHER ASSEMBLY DRAWING NUMBER REV. DATE
04-AMS-110.00.08 04-AMS-110.01.08 / 17/04/2003
ITEM DESCRIPTION PROC.SPEC SUPPLIER P/N-ID.CODE EM NOTE DATE CODE S/N QTY
For the parts relevant to the F.M. All the columns shall be filled up and are applicable to the procurement.
For the parts relevant to the E.M. the filling up of all the columns is encouraged (mandatory if required by the contract), so as to allow procurement flexibility in front of cost & time saving reasons.
1 |Crate Backplane (SCrate) 04-AMS-110.02.08 TBD TBD 1
2 |Crate Main Wall (SCrate) 04-AMS-110.03.08 Rev./ 2
3 |Crate Side Wall Left 04-AMS-110.04.00 Rev.A 1
4 |Crate Side Wall Right 04-AMS-110.05.00 Rev.A 1
5 |Crate Backplane Stiffener 04-AMS-110.06.00 Rev.B 3
6 |Crate Back Cover (SCrate) 04-AMS-110.08.08 Rev./ 1
7 |Board USCM 04-AMS-111.00.98 TBD TBD 1
8 |Board USCM 04-AMS-111.00.98 TBD TBD 1
9 |SHV TBD TBD TBD 1
10 |Board SDR2 04-AMS-111.00.98 TBD TBD 1
11 |Board SFET2 04-AMS-111.00.98 TBD TBD 1
12 |Board SPT2 04-AMS-111.00.98 TBD TBD 1
13 |Board SFET2 04-AMS-111.00.98 TBD TBD 1
14 |Board SFEA2 04-AMS-111.00.98 TBD TBD 1
15 |Washer #4 NAS620-C4 54
All information contained in this document are property of CARLO GAVAZZ| SPACE Page 1/2




DRAWING TITLE

AMS 02 - CRATES
CRATE PART LIST (SCRATE)

CARLO GAVAZZ| SPACE S.p.A.

CARLO GAVAZZI

HIGHER ASSEMBLY

DRAWING NUMBER

REV.

DATE

04-AMS-110.00.08 04-AMS-110.01.08 / 17/04/2003
ITEM DESCRIPTION PROC.SPEC SUPPLIER P/N-ID.CODE EM NOTE DATE CODE S/N QTY
16 |Spring Washer #4 MS35338-135 51
17 |Screw #4-40 UNC-2A 3/8 L NAS1352C04-6 42
18 |Screw #4-40 UNC-2A 5/8 L NAS1352C04-10 9
19 |Nut#4 MS35649-244 3
20 |Washer #8 NAS620-C8 32
21 |Spring Washer #8 MS35338-137 32
22 |Screw #8-32 UNC-2A 5/8 L NAS1352C08-10 32
23 |Screw #10-32 UNC-2A 1 L NAS1351C3-16 8
24 |Spring Washer #10 MS35338-138 8
25 |Washer #10 NAS620-C10 16
26 |Nut #10 MS35650-304 8
27 |HeliCoil 4-40NC L=1D Self Locking MS21209-C0410 MITE CORP. 3585-04CN-0112 Bollhoff P/N: 4132 065 6004 24
28 |HeliCoil 4-40NC L=1.5D Self Locking MS21209-C0415 MITE CORP. 3585-04CN-0168 Bollhoff P/N: 4132 065 6006 24
29 |HeliCoil 8-32NC L=1.5D Self Locking MS21209-C0815 MITE CORP. 3585-2CN-0246 Bollhoff P/N: 4132 068 6006 32
All information contained in this document are property of CARLO GAVAZZ| SPACE Page 2/2




